
JANUARY 26,2022

ITEM E.1

ATTACHMENT 6



=h:c

3Fc
a-
o.9
t,=

co
o!2

^=
!o
.9o
r?^

1119122

PRELIMINARY OFFICIAL STATEMENT DATED FEBRUARY 
-,2022NEWISSUE-BOOK-ENTRYONLY RATING: S&P ,, "

(See "RATINC" nerein;

In lhe opinion ofNorton Rose Fulbright US LLP, Los Angeles, California, Special Counsel, under existing statutes, regulations,
rulings and judicial decisions, and assuming compliance with certain covenanfi in the documents pertaining to the Certificates and
requirements ofthe Internal Revenue Code of 1986, as described herein, the portion ofeach Installment Payment representing interest and
distributed in respect of any Certificate is excludedfrom the gross income of the owners thereof forfederal income tax purposes. In the
[...]
Employees and Employee Benefits

The District is currently staffed with 2l full-time employees, including a General Manager, Finance
Director/Assistant General Manager, District Engineer and maintenance workers. None of the District's
employees are presently represented by a union. The District has not experienced any strikes or other labor
actions.

Retirement Programs. to be updated

All regular full-time and part-time employees of the District, unless specifically excluded, are covered
under the Public Employees' Retirement System (PERS) of the State of California, a defined benefit plan.
Pension costs are funded by monthly contributions from the District. Participants are required to contribute 8%
of their annual covered salaly. The District makes the contribution required of District employees on their
behalf and for their account for employees hired prior to June 18, 201 1 . Employees hired on or after June 18,
2017 , are required to contribute 8o/o on their own behalf.

The District is required to contribute at an actuarially determined rate calculated as a percentage of
covered payroll. The employer contribution rate for the fiscal year ended June 30,2021 was [8.0151% of
annual covered payroll. Benefit provisions and all other requirements are established by state statute, and the
employer contribution rate is established and may be amended by PERS. The District is also required to
contribute all remaining amounts necessary to fund the benefits for its members, using the actuarial basis
recommended by the PERS actuaries and actuarial consultants and adopted by the Board of Administration.

l7



The District's contribution to PERS for the fiscal year ending June 30, 2021 was 5320/04, equal to I00% of the
required contribution for such fiscal year.

Benefits fully vest after five (5) year of service. Copies of PERS annual financial report may be
obtained from their Executive Office - 400 P. Street, Sacramento, California 95814.

P os t - Emp lqtm ent B ene-/its.

The District currently provides post-retirement health care benefits through PERS. In general, to be
eligible for retiree medical benefits, an employee must retire from PERS on or after age 50 with at least 5 years
of District service. For employees hired prior to February 1,2006, the District's financial obligation is to pay
100% of the cost of coverage for the eligible retiree and any eligible dependents. For employees hired on or after
February l,2006, the District's contribution percentage is based on the employee's years of PERS eligible
seryice at retirement starting at 50o/o for employees with l0 years increasing by 5% per year of service up to
100%i ar 20 years of service. The District's maximum contribution is based on this contribution percentage
applied to the average weighted premium rates established annually by PERS. A separate financial repofi is not
prepared for the HC Plan. On January 1,2020, the District conducted an actuarial valuation to determine the
required funding for this health benefits program. The actuarial liability for the District's retiree health benefits
programasofJune30,202l,wasdeterminedtobe$.3,493,52l,basedonadiscountrateof6.5Yo. Basedonthis
valuation, for fiscal year ended June 30, 202l,the District paid $102,569 in retiree medical benefits. In fiscal
year 2008, the District established an Irevocable Trust with the PERS' California Employer's Retiree Benefit
Trust (CERBT). The Irrevocable Trust was required to fully implement the District's direction of prefunding the
District's OPEB liability. For fiscal year June 30,2027, the District's cash contribution to CERBT was $101,000
in payments to the trust and the estimated implied subsidy of $31,610 resulting in total OPEB payments of
5235,179. The District's contributions to the OPEB plan are not based on a measure of pay. Currently nine (9)
retired employee are receiving health care benefits as of June 30,2021 .

The following table provides information as of June 30, 2020 valuation date of the District's post-
employment benefits required disclosure.

Number of active participants
Employer's actuarial ly detennined contributi ons
Employer's actual contributions
Total OPEB Liability
Plan Fiduciary Net Position
Net OPEB Liability
Plan fiduciary net position as o% of Net OPEB Liability
Covered employee payroll
Net OPEB Liability as aoh of covered employee payroll

l8
s228,054
s235,179

s3,493,521
s 1,970,3 g2

$1,523,139
56/0%

sl,419,376
107.31%

Risk Management

The District is a member of the Special District Risk Management Autho rity , an intergovernmental risk
sharing joint powers authority, created pursuant to California Government Code Sections 6500 et. seq. In
becoming a member of the Special District Risk Management Authority, the District elected to participate in the
risk financing programs for the program periods July l, 2020 through June 30,2021, including general liability
and property insurance with coverage of $ I 0,000,000 per occunence with a $500 deductible for property claims,
automobile general liability and properfy insurance with coverage of $10,000,000 per occurence with a $1,000
deductible, public officials and employee errors insurance with coverage of $10,000,000 per occurrence and
workers compensation insurance with statutory coverage and employer's liability insurance with coverage of
$5,000,000 per occurrence. Members are subject to dividends and/or assessments. No such dividends have
been declared, nor assessments levied. As of June 30,2021 , there are no known refund or credit due to the

18



District, nor has there been any reduction in insurance coverage from the prior year. Insurance settlements have
not exceeded insurance coverage for each ofthe past three fiscal years.

The District carries cyber liability coverage up to $2,000,000 per occuruence, with a self-insured
retention of $50,000 per claim.

Outstanding Indebtedness

Enterprise Obligations. Following execution and delivery of the Certificates, the District has no other
obligations secured by a pledge of, and payable from, Net Revenues.

l4/ater Obligations. On June 21, 2012, $9,660,000 Water Revenue Certificates of participation
(Supplemental Water Project) (the "2012 Water Certificates") were executed and delivered for the construction
of phase 1 of the supplementalwater project. The outstanding amount of the2012 Water Certificates as of June
30, 2021, is $8,675,000.

On May 30,2013, the District issued $2,845,000 of Refunding Revenue Bonds, Series 20134 (the
"2013 Water Bonds") to refund the Revenue Certificate of Participation that were originally issued on May l,
2003. The 2012 Water Certificates and the 2013 Water Bonds are payable from water revenues and propelty
taxes and not the Net Revenues.

Special Assessment Debt. On August 79, 2020, the District issued Assessment District No. 2020-1
(Blacklake Sewer Consolidation) Limited Obligation Bonds in the amount of $11,825,292 (the "Assessment
Bonds"). The balance outstanding as of June 30,2021was $l 1,805,282. The Assessment Bonds are secured by
the unpaid assessment on each parcel of land within the Blacklake Division sewer service area and not from Net
Revenues pledged under the Installment Purchase Agreement.

THE ENTERPRISE

History and Management

The District was formed in 1965 and currently provides 13,614 residents of the Nipomo area with one or
more services including water, wastewater, street lighting, solid waste disposal or limited drainage services.

The Enterprise setves the District encompassing approximately 7 square miles. The District currently
employs 2l people full time, and operates one shift, seven days a week to operate and maintain the Enterprise.
The District's Finance Depaftment is responsible for billing and collecting all wastewater utility bills.

The Enterprise consists of the Town Division wastewater system. The District's other wastewater
system, the Blacklake Division, is not part of the Enterprise. The Enterprise currently serves 3,165 customers,
consisting of 2,694 single-family, 393 multi-family, and 78 commercial accounts. Upon consolidation with the
Blacklake sewer system, expected by July 2025, an additional 559 connections will be added to the Town
Division, or the Enterprise.

General Description

The District's Town Division wastewater collection and conveyance systems consists of more than 35
miles of mainline wastewater lines ranging from 6 to 24 inches in diameter,3 miles of force mains ranging from
4 to 8 inches in diameter, l0 wastewater lift stations and other miscellaneous facilities.

The original collection system was constructed in 1985 and consists of PVC pipe. The Southland
Wastewater Treatment Plant (the "Southland Facility") was also constructed in 1985, expanded in 1999 and

l9



2001, and upgraded in2012. The Southland Facility's process is designed to produce undisinfected secondary
effluent.

The District owns and operates the Southland Facility, which is located west of Highway 101 in the
southern portion of the County. The Southland Facility treats a combination of domestic, commercial, and some
light industrial wastewater from the unincorporated community of Nipomo, California. The Southland Facility
operates under Waste Discharge Requirements Order No. R3-2012-0003 which specifies a permitted capacity of
900,000 gallons per day (gpd) based on the mmf.

The Southland Facility was upgraded in 2012 using proceeds of the Prior Obligations for Phase I
improvements. Specific improvements to the Southland Facility included: a) replacement of the existing
influent lift station; b) provision of headworks improvements in order to enhance effluent screening and grit
removal; c) phased reconstruction of two of the four existing treatment ponds with extended aeration capabilities
(a Biolac wave oxidation system); d) construction of two secondary clarifiers with an RAS/WAS pumping
system for the circulation of "return activated sludge" (RAS) and "waste activated sludge" (WAS); e)
installation of a sludge thickening system; I replacement of the two existing unlined sludge drying beds with
concreteJined drying beds and g) provision of associated ancillary equipment, support buildings and facilities,
piping, structural, site work, electrical and instrumentation improvements throughout the Southland Facility
properfy.

The Southland Facility has a current capacity of 900,000 gpd providing secondary treatment. The
existing Southland Facility treats a combination of residential and commercial wastewater utilizing four aeration
ponds and eight on-site percolation basins. It currently has an average annual flow of 493,000 gpd. Average
annual flow is the flow rate averaged over the course ofone year and is considered to represent the base flow for
the Southland Facility. The existing wastewater treatment facility also has an average wet weather flow (average
daily flows in wet weather months) of 493,000 gpd and a maximum monthly flow (average daily flow during
the maximum month of the year) of 501,000 gpd. The permitted capacity of 900,000 gpd is based on the
maximum monthly flow. The existing wastewater treatment facility also has a peak daily flow rate design rate of
903,000 gpd and a peak hourly design rate (as extended over an entire day) of 1,650,000 gpd. Additional
facilities at the Southland Facility include unlined sludge dry beds used for drying and storage of biosolids.
Dried biosolids are currently disposed of at a composting facility.

The Enterprise has not experienced major spills, overflows or fines in the last five years. The Air
Pollution Control District issued a notice of violation in 2018 requiring construction of additional solids
processing equipment. As a result a screw press was completed this year and is scheduled for acceptance by the
Board in January 2021 . The District contracts with a vendor for emergency bypass pumping services, when
needed. The District also maintains a backup power generator to operate pumps at headworks in the event of
power outage. The District currently implements a sewer line and manhole inspection program to prevent and
mitigate spills or overflows.

COVID-19 Pandemic Impact

The impact of the COVID-l9 on projected income and expenses for the Enterprise are currently
expected to be minimal. Governor Newsom's Executive Order, dated April 2,2020, suspending the public water
systems' ability to disconnect water service to residences and small business is having some impact on
delinquencies for the Enterprise because the District has waived late fees and is postponing service shutoffs
during the COVID- l9 emergency for the Enterprise as well. The number of delinquent accounts for Fiscal Year
2020-21is about 5.5%, which is a higher delinquency rate to what the District experienced in the last five fiscal
years prior to the pandemic when such rates were approximately 0.5% to l.5o/o.

20



Consolidation of Blacklake System into the Enterprise

ln 1992, the Blacklake Specific Plan area was annexed into the District, whereby the District's sewer
enterprise consisted of two systems: the Blacklake Sewer System serving only the Blacklake Specific Plan area
and the Enterprise serving the remainder of the District. The existing Blacklake gravity sewer collection system
consists of seven miles of gravity pipeline, three lift stations and force main.

Since annexation, the sewer rates for the residents served by the Blacklake Sewer System have
exceeded the rates for customers served by the Enterprise. The Blacklake Water Reclamation Facility is 37
years old which has led to higher maintenance costs. The Southland Wastewater Treatment Facility within the
Enterprise, being rebuilt in 2014 with costs spread over 3,000 parcels, results in lower maintenance costs and
higher efficiencies. Currently, the estimated annual sewer cost for a single-family residence served by the
Blacklake Sewer System is $ 1,382 compared ro $627 for a single-family residence seryed by the Enterprise.

The District commissioned a Blacklake Sewer Master Plan in October 2017 (Master Plan). One of the
tasks in the Master Plan included analyzing the feasibility of regionalization of the Town and Blacklake
wastewater treatment facilities. The plan for this regionalization and consolidation of the two systems includes
decommissioning the Blacklake water reclamation facility, constructing a new lift station near the existing
Blacklake water reclamation facility, and installing a dedicated force main to connect to the Enterprise
collection system. An assessment district was formed and in 2019 assessment bonds were issued by the District
to pay a poftion of the consolidation costs. The consolidation is expected to be complete by July 2025. Atthat
time, 559 accounts will be added to the Enterprise.

Future Facilities

Pursuant to the Southland Facility Master Plan, the District's growth will trigger when Phases II and III
of improvements to the Southland Facility are initiated. Pursuant to the District's Sewer Master Plan, the
District is planning additional capital improvements to the Enterprise over the next five years to repair, replace
and improve existing facilities to continue to serve existing customers. Projects expected to be implemented
over the next five years include wastewater conveyance system upsizing, lift station pump replacement, control
system upgrades and manhole rehabilitation. The aforementioned facility improvements are expected to be
financed with funded replacement and capacity charges for new connections and sewer selice charges.

Wastewater Rates and Revenues

The District currently recovers the cost of the Enterprise operation, maintenance, renewal and
replacement and capital expansion through a user fee system consisting of three major components. The three
components of the user fees currently imposed by the District for the Enterprise:

Wastewater Setvice Rates. Bi-monthly rates and charges based on fixed and variable costs for
providing sewer service to existing residential customer classes and monthly rates and charges